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Test Requirement:
According to the requirement of the Module C2 (SPC CE-062_EN M5 PPE ) of Applus+, the test

item(s) of the sample is according to the standard EN149:2001+A1:2009.

Product Name: Filtering half mask

Report No.: PTC21022001102C-ENO1

APPLUS +With ID 51132302544 .

number:

Client: IVROU NETHERLA

Client Address: Lutkemeerweg 2 Amsterdam Netherlands
Manufacturer: Guangzhou Carr ork Technologies Co., Ltd.
Manufacturer Address-: Room 1406, No.4 Zhudian Road (Nansha Street), Nansha District,

- SIGMAMEDICAL

Model(s): IRYS-02
Classification: Dlggil Cated to H ea |t h
Date of Tests: 2021.05.21~2021.05.27

Signed for and on Behalf of PTC

Prepare by: Checked by:

B we /.
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Summary of assessment

Clause Assessment
7.3 Visual inspection PASS
7.5 Material PASS
7.9.1 Total inward leakage PASS
7.9.2 Penetration of filter material PASS

7.12 Carbon dioxide content of the inhalati PASS
7.16 Breathing resistance PASS
7.18 Demountable parts PASS

Remark:
PASS: comply with requirement of standard

SIGMAMEDICAL

Dedicated to Health
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Test Result:

Requirement Test Result

7.3 Visual inspection
The visual inspection shall also include the marking and the information Comply
supplied by the manufacturer,

7.5 Material
Materials used shall be suitable to withstand handling and wear over the

N hanical
period for which the patticle filtering half mask is designed to be used. SSSHETS

failure after
undergoing the
conditioning
described in
8.3.1,

No collapse when
conditioned in
accordance with
8.3.1and 8.3.2.

When conditioned i d jih S da1 angg 8.3k th i litei|
half mask shall notsc;IG 1 ‘ A L

7.9.1 Total inward leakage

For particle fittering half mgdfﬁatgodnxgltﬂealthpz i
manufacturer’s information, atfe hdivi exércls . '

After undergoing the conditioning described in 8.3 p particle
filtering half masks shall have suffered mechanica
or straps.

results (i.e. 10 subjects x 5 exercises) for total inward leakage shall be resullts %
not greater than 25 % for FFP1, 11 % for FFP2, 5 % for FFP3 sm";”T'"tﬁ e
and, in addition, at least 8 out of the 10 individual wearer arithmetic 7.9.181A§B
means for the total inward leakage shall be not greater than 22 % for
FFP1, 8 % for FFP2, 2 % for FFP3.
7.9.2 Penetration of filter material
The penetration of the filter of the particle filtering half mask shall meet
the requirements of Table 1. FFP2, Test
Sodium chloride test Paraffin oil test 95 results are
95 I/min I/min shown in Annex
FFP1 <20% <20% ATable 7.9.2.
FFP2 <6% <6%
FFP3 <1% s 1%
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Conclusion

Pass

Pass

Pass

Pass
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7.12 Carbon dioxide content of the inhalation air
Test results are

The carbon dioxide content of the inhalation air (dead space) shall not i Pass
exceed an average of 1,0 % (by S
Table 7.12.
volume)
7.16 Breathing resistance
Maximum permitted resistance (mbar)
Classification Inhalation Exhalation FFP2. Test results
30 I/min 95 I/min 160 I/min are shown in Annex Pass
FFP1 06 2.1 20 ATable 7.16.
FFP2 0.7 24
FFP3 1.0 30 MR O
7.18 Demountable parts
All demountable parts (if fitted) shall be readily c Comply Pass

where possible by hand
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Annex A: Summarization of Test Data
Table 7.9.1-A: Inward Leakage Test Data
Test specification: EN 149:2001+A1:2009 Clause 8.5
Subject =ample Condition | “Valk Si::/aslci’de u;fﬁfm Talk Walk Msan
No. (%) ) ) (%) (%) (%)
Lv 1 AR 3.4 3.7 3.4 4.1 3.7 3.7
Li ‘ AR 45 4.8 46 46 45 46
Zhong 3 AR 4.0 2 4.1 45 4.1 4.2
Xu 4 AR 3.8 3.9 42 3.8 3.9
Ma S AR 3.4 3.7 39 3.6 36
Chen 6 T3 4.0 49 47 4.7 46
Chen / T 3.7 42 43 4.1 4.1
Zhuo 8 T2 4.1 4.7 5.0 5.0 4.7
Chen 9 T.C 3.8 3.9 4.2 3.8 4.0
Zhang 1 3.2 35
ab Y9, “Fa
Subject m Iiice‘l__en‘gtb‘ ‘Eaﬁ V:ﬂd‘tb IFicE. DﬁEtiL Mouth Width
Lv LCUiCadlClU:4d0 NMcaill 53
Li 120 135 112 55
Zhong 108 135 106 56
Xu 120 150 120 70
Ma 130 170 130 80
Chen 110 160 90 40
Chen 115 145 110 50
Zhuo 103 146 100 50
Chen 110 145 95 40
Zhang 144 141 101 54
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Table 7.9.2: Penetration of filter material

Test specification: EN 149:2001+A1:2009 Clause 8.11

Aerosol Condition Sample No. Penti:/re;tlon Assessment

0

11 0.7

As received 12 0.6

13 0.6

14 0.2

Sodium chloride test| Simulated wearing treatment 15 0.5
0.4

0.3

Mechanical strength
Z 0.4
Temperature conditione
0.4
Pass

0.3

As received 21 0.2

Paraffin oil test o
™ |1 g ||25IID |lq'3
vedicaled (e fAealln

Mechanical strength + 27 0.8

Temperature conditioned -
28 0.8
Table 7.12: Carbon dioxide content of the inhalation air
Test specification: EN 149:2001+A1:2009 Clause 6.7
Condition Sample No. Result (%) Assessment
29 0.04
Mean value:
As received 30 0.04 Pass
0.04
31 0.05
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Table 7.16: Breathing resistance (mbar)
Test specification: EN 149:2001+A1:2009 Clause 8.9

Flow Rate 32 33 34
30
min 032 031 0.34
Inhalation 95
As received i 1.16 1.18 1.18
A B 6 D E A B & D E A B (i D E
: 160
Exhalation o
183|184 | 182 | 1.682 | 183 | 178 | 178 | 176 | 1.77 | 1.76 | 1.74 | 4.7 | 91.76 [ A76 | 4175
Flow Rate 35 36 37
30
Simulated infiia limin 0.29 029 0.29
wearing nidigHon g5
limin 1.13 1.13 1.08
treatment
A B 6 B & D E A B C D E
. 160
Exhalation e
169 | 169 | 1.68 166 | 166 | 164 | 165 | 1.64 | 1.66 | 1.65 | 1.64 | 1.65
Flow Rate 38 39 40
0.33
Temperature
conditioned 117
A B C D E A B 5 D E A B C D E
) 160
Exhalation Umi
T B i‘,-'lﬁ ﬁ(4'7i’f\75 07, 1§1'1ﬁ 1.71 | 1.86 | .82 51.85 | 1.83 | 1:84
| g | UL\ A1 LV TN UAT T 1
Assessment Pass

A: Facing directly ahead B: Facing vertically upwards C: Facing vertically downwards

D: Lying on the left side E: Lying on the right side
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Test Uncertainty
Total inward leakage 3.8%
Penetration of filter material(NaCl) 3.5%
Penetration of filter material(Paraffin oil) 4.2%
Carbon dioxide content of the inhalation air 4.5%
Breathing resistance(30L/min) 5.2%
Breathing resistance(95L/min) 5.4%
Breathing resistance(160)L/min) 6.0%
Photo(s) of Sample:

IVROU

Dedicated to Health
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Filtering half mask

SIGMAMEDICA

Dedicated to Health
IVROU
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***End of Report*™*
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